
Model T30943/T30944 (Mfd. Since 10/19)-30-

SECTION 10: PARTS

1
2

3
4

5

67

8

9 10
11

12

13

14

15
16

17 18 19

20

21
22

20

24

23

10

25

26

27 28

29
30

31 32

33 35
36

37

38

39

41

40

43

43-1

44 (T30943 Only)

42 (T30944 Only)

26A

Motor

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.



Model T30943/T30944 (Mfd. Since 10/19) -31-

Parts breakdown provided for reference only. Not all parts shown are available for purchase.

T30943 Motor Parts List

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT30943001 INT RETAINING RING 19MM 23 PT30943023 ARMATURE GEAR 8T
2 PT30943002 SPACER 24 PT30943024 PRESSBOARD WASHER 25MM
3 PT30943003 SPACER (PLASTIC) 25 PT30943025 BALL BEARING 6000-DU
4 PT30943004 SPRING SEAT 26 PT30943026 ARMATURE
5 PT30943005 COMPRESSION SPRING 26A PT30943026A MOTOR ASSEMBLY
6 PT30943006 SPINDLE 27 PT30943027 BALL BEARING 608DI
7 PT30943007 SET SCREW M10-1.5 X 12 28 PT30943028 MOUNTING PLATE
8 PT30943008 TAP SCREW M5 X 55 29 PT30943029 TAP SCREW M4 X 65
9 PT30943009 SPACER 30 PT30943030 LOCK WASHER 4MM
10 PT30943010 SPINDLE HOUSING SEAL 31 PT30943031 GASKET
11 PT30943011 BALL BEARING 6904-2RS 32 PT30943032 STATOR
12 PT30943012 GEAR 47T 33 PT30943033 MOTOR COVER
13 PT30943013 EXT RETAINING RING 16MM 35 PT30943035 CARBON BRUSH COVER
14 PT30943014 GEAR COVER 36 PT30943036 CARBON BRUSH
15 PT30943015 INT RETAINING RING 42MM 37 PT30943037 SET SCREW M5-.8 X 5
16 PT30943016 BALL BEARING 6905-2RS 38 PT30943038 BRUSH HOLDER
17 PT30943017 GEAR BOX 39 PT30943039 MOTOR COVER CAP
18 PT30943018 SPACER 40 PT30943040 STRAIN RELIEF TYPE-3 M12 X 1.5
19 PT30943019 CAP SCREW M5-.8 X 20 41 PT30943041 TAP SCREW M5 X 25
20 PT30943020 BALL BEARING 608VV 43 PT30943043 MOTOR CORD 5W 16"
21 PT30943021 GEARED SHAFT 43-1 PT30943043-1 MOTOR CORD COVER
22 PT30943022 WOODRUFF KEY 3 X 9 44 PT30943044 LEVEL

T30944 Motor Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT30944001 INT RETAINING RING 19MM 23 PT30944023 ARMATURE GEAR 5T
2 PT30944002 SPACER 24 PT30944024 PRESSBOARD WASHER 25MM
3 PT30944003 SPACER (PLASTIC) 25 PT30944025 BALL BEARING 6000-DU
4 PT30944004 SPRING SEAT 26 PT30944026 ARMATURE
5 PT30944005 COMPRESSION SPRING 26A PT30944026A MOTOR ASSEMBLY
6 PT30944006 SPINDLE 27 PT30944027 BALL BEARING 608DI
7 PT30944007 SET SCREW M10-1.5 X 12 28 PT30944028 MOUNTING PLATE
8 PT30944008 TAP SCREW M5 X 65 29 PT30944029 TAP SCREW M4 X 70
9 PT30944009 SPACER 30 PT30944030 LOCK WASHER 4MM
10 PT30944010 SPINDLE HOUSING SEAL 31 PT30944031 GASKET
11 PT30944011 BALL BEARING 6904-2RS 32 PT30944032 STATOR
12 PT30944012 GEAR 47T 33 PT30944033 MOTOR COVER
13 PT30944013 EXT RETAINING RING 16MM 35 PT30944035 CARBON BRUSH COVER
14 PT30944014 GEAR COVER 36 PT30944036 CARBON BRUSH
15 PT30944015 INT RETAINING RING 42MM 37 PT30944037 SET SCREW M5-.8 X 6
16 PT30944016 BALL BEARING 6905-2RS 38 PT30944038 BRUSH HOLDER
17 PT30944017 GEAR BOX 39 PT30944039 MOTOR COVER CAP
18 PT30944018 SPACER 40 PT30944040 STRAIN RELIEF TYPE-3 M12 X 1.5
19 PT30944019 CAP SCREW M5-.8 X 20 41 PT30944041 TAP SCREW M5 X 45
20 PT30944020 BALL BEARING 608VV 42 PT30944042 TAP SCREW M5 X 30
21 PT30944021 GEARED SHAFT 43 PT30944043 MOTOR CORD 5W
22 PT30944022 WOODRUFF KEY 3 X 9 43-1 PT30944043-1 MOTOR CORD COVER



Model T30943/T30944 (Mfd. Since 10/19)-32-

Stand
101

102

103

104

105

106

107

108

109
110

111

112

113

114

116

117

118
119

120
121

122
123 124

125 126

127

128

150

151

152

136

137

138
139 140

141

142
143
144145

146
147

148

149

115

130
131
132
133

134

135

144-1

153

154

155

156
157

158

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.



Model T30943/T30944 (Mfd. Since 10/19) -33-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Stand Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PT30943101 COOLANT BOTTLE CAP 133 PT30943133 PHLP HD SCR M4-.7 X 8
102 PT30943102 COOLANT BOTTLE 134 PT30943134 POWER CORD 14G 3W 84" 5-15P
103 PT30943103 VALVE ASSEMBLY 135 PT30943135 STRAIN RELIEF M14-2 SPIRAL-FLEX
104 PT30943104 COOLANT HOSE 136 PT30943136 TAP SCREW M3 X 8
105 PT30943105 ELBOW FITTING 90 DEG 137 PT30943137 PLASTIC COVER
106 PT30943106 CAP SCREW M6-1 X 16 138 PT30943138 POTENTIOMETER HUNGYUN B503
107 PT30943107 SLIDING CARRIAGE 139 PT30943139 SWITCH PANEL
108 PT30943108 RACK 140 PT30943140 PHLP HD SCR M3-.5 X 6 SS
109 PT30943109 HEX NUT M5-.8 141 PT30943141 MOTOR ON/OFF SWITCH DKLD LDZ04-2B 14A
110 PT30943110 FLAT HD SCR M3-.5 X 6 BRASS 142 PT30943142 POTENTIOMETER DIAL
111 PT30943111 ROLL PIN 3 X 8 143 PT30943143 MAGNET ON/OFF SWITCH CQC KCD5 10A 250V
112 PT30943112 GUIDE, LEFT (BRASS) 144 PT30943144 FUSE HOLDER
113 PT30943113 FRAME 144-1 PT30943144-1 FUSE MF527 10A 250V
114 PT30943114 GIB 145 PT30943145 CIRCUIT BOARD CHENG XIANG CXXLB19-28
115 PT30943115 STRAIN RELIEF TYPE-3 M12 X 1.5 146 PT30943146 CIRCUIT BOARD SUPPORT
116 PT30943116 SET SCREW M5-.8 X 20 147 PT30943147 TAP SCREW M4 X 10
117 PT30943117 GUIDE, RIGHT (BRASS) 148 PT30943148 PHLP HD SCR M3-.5 X 8
118 PT30943118 E-CLIP 15MM 149 PT30943149 CAP SCREW M6-1 X 55
119 PT30943119 FLAT WASHER 17MM SS 150 PT30943150 MAGNET (T30943)
120 PT30943120 BALL BEARING 6903ZZ 150 PT30944150 MAGNET (T30944)
121 PT30943121 EXT RETAINING RING 18MM 151 PT30943151 CAP SCREW M6-1 X 20
122 PT30943122 GEAR 44T 152 PT30943152 REAR PANEL (T30943)
123 PT30943123 SLEEVE 152 PT30944152 REAR PANEL (T30944)
124 PT30943124 PINION SHAFT 153 PT30943153 PLASTIC STORAGE CASE (T30943)
125 PT30943125 MACHINE KEY 5 X 5 X 14 RE 153 PT30944153 PLASTIC STORAGE CASE (T30944)
126 PT30943126 HOLLOW HANDLE 30 X 122 154 PT30943154 NYLON STRAP 5'
127 PT30943127 SHOULDER BOLT M10-1.5 X 28, 10 X 82 155 PT30943155 DRILL CHUCK 1/16"–1/2" 1/2-20
128 PT30943128 HANDLE CAP 156 PT30943156 DRILL CHUCK KEY
130 PT30943130 GASKET 157 PT30943157 WELDON 3/4" TO 1/2" ADAPTER
131 PT30943131 EXT TOOTH WASHER 4MM 158 PT30943158 HEX WRENCH SET 4, 5, 6, 8MM
132 PT30943132 SPADE TERMINAL



Model T30943/T30944 (Mfd. Since 10/19)-34-

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Labels & Cosmetics

To reduce the risk of serious injury when using this machine:
.gnitarepo erofeb launam s’renwo dnatsrednu dna daeR  .1

.noitcetorp gniraeh dna sessalg ytefas devorppa raew syawlA  .2
.teltuo dednuorg a otni droc rewop gulp ylnO  .3

.stib gnignahc ro ,gnicivres ,pu gnittes erofeb rewop tcennocsiD  .4
.eldnips htiw tnemelgnatne diovA  .5

 .gnitrats erofeb enihcam pu tes ylreporP  .6
.stib gnitator otni pils dluoc yeht erehw sdnah gninoitisop diovA  .7

.sloot ro sdnah htiw eldnips pots ro wols ot tpmetta reveN  .8

WARNING!

Motor: 2 HP, 110V, 1-Ph, 13.4A
Spindle Bore: 19mm (3/4")
Spindle Speeds: 100-810 RPM
Cutter Shank Dia.: 3/4" Weldon
Max. Annular Cutter Dia.: 50mm
Max. Twist Drill Dia.: 12mm
Chuck Adapter: 3/4" Weldon to 
1/2"-20
Coolant Tank Capacity: 18 oz.
Weight: 26 lbs. Mfd. for Grizzly in China

S/N

Date

T30944
2" Magnetic Drill

Specifications

Mfd. for Grizzly in China

S/N

Date

T30943
1-3/8" Magnetic Drill

Motor: 1.75 HP, 110V, 1-Ph, 11.7A
Spindle Bore: 19mm (3/4")
Spindle Speeds: 100-800 RPM
Cutter Shank Dia.: 3/4" Weldon
Max. Annular Cutter Dia.: 35mm
Max. Twist Drill Dia.: 10mm
Chuck Adapter: 3/4" Weldon to 
1/2"-20
Coolant Tank Capacity: 18 oz.
Weight: 25 lbs. 

Specifications

201

202

203

204

205

202

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 PT30943201 MACHINE ID LABEL W/QR CODE (T30943) 203 PT30943203 GRIZZLY PRO LABEL
201 PT30944201 MACHINE ID LABEL W/QR CODE (T30944) 204 PT30943204 STORAGE CASE LABEL
202 PT30943202 ELECTRICITY LABEL 205 PT30943205 WARNING LABEL

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.


